KG400 KG400E PARTS DRAWING

wearing parts

Ref. No. Part. No.

Description

FASTENING TORQUE OF MAIN BOLT & NUT (Unit: N.m)

A

RXe-e"IETMMOOW

KG400-04100T
KG240-01016
KM168F-10008
KM340-01017
GB/T276-1994
QC/T430-1999
KG240-02015
KG340-02014
KG340-02021
GB/T276-1994
KG340-07100

Piston ring

Oil dipstick gasket
Oil drain bolt gasket
Oil seal

Rolling bearing6207
Spark plug

Vent pipe gasket
Inlet pipe gasket
Carburetor gasket A
Rolling bearing 6202
Filter element parts

Ref. No. Description Torgue
D Connecting rod bolt 20-22
@ Flywheel nut 120-130
3 Crankcase cover bolt 20-23
@ Cylinder cover bolt 55-70
& Rocker arm bolt M8 20-23




Engine block assembly(KG400(E)-01000)

Ref.No Part.No Description Qty.
1 GB/T5789-1986  Bol Max40 7
2 KG340-01017 Ol seal 2
3 KG400-01006 Crankcase cover 1
4 KG240-01016 Ol dipstick gasket 2
5  KG240-01015 il dipstick 1
6  KG400-01023 Alarm crimp terminal 1
7 KG400-01005 Crankcase cover gasket 1
8 GBT276-1994  Rolling bearing 6207 1
9 KG160-01019 Wire clip 1
10 GBIT5789-1986  Bolt MBX30 2
11 KG340-01021 Engine blanking plate 1 i ¥
12 Gamarete9 Rellng bearing 6202 2 Cylinder cover assembly(KG390-02000)
13 KG160-01011 Crankcase cover aligning pin 2
14 KG400-01001 Engine block 1 Ref.No PartNo Description Qty.
15 KG240-01007 Oil drain plug 2 )
16 KM168F-10008 Qil drain plug gasket 2 1 KG240-02017 Exhaust pipe bolt 2
17 KG400-01013 Wire conduct ] - 2 KG24002015 Exhaust pipe gasket 1
15 Kod0001025 At dlrastor stud T 2 Recoil starter and fan cover(KG400-12000) 3 KeMp02100 Gyinder caver machining parts M
19 KG400-01024 Air director stud ] 2 No.  PartNo. Description Qty. 4 KG670-02008 Exhaust valve i
l ! 5 KG670-0200: 1
20 KG240.01012  Cylinder coveraligning pin 2 1 KG400-12500 _ Dalle assembly part 1 Nty el |
21 KG390-01004 Cylinder cover gasket 1 2 KG400-12300 Recoll starter fixing weldment | 1 7  GRTS7Ee-1986  Boit M8x12 2
22 KG240-01003 Cylinder cover balt 1 3 KG400-12400 Recoll starter fixing weldment 11 s *
" 12001 Tubing pipe o H KG340-02014 Infet pipe gasket 1
23 KG240-01009 Timing axes 2 4 KGA00-1200 @ pipe clip
NS 12 N 5  KG400-12200 Fan cover unit 1 9 KG390-02019 Carburetor Insufation collets 1
24 GB/T818-2000 Balt Msx ; 8 KG400-12100 Sterter outer shell unt 1 10 KG340-02021 Carburetor gasket A 1
25 Ke24001018 Olt port plug : 7 GB/T5789-1986  Bolt MEXB 4 1 KG3o-02018 Inlet pipe stud 2
26 Kodooeonozz - Crime termina 8 GB/TBI8-2000  Screw MEX14 1 12 KG240-02012 Ol seal of the Inlet valve conduit 1
27 GBIT5789-1986 Ball M6X 12 1 9 GB/T5789-1985  Boll MEX16 1 13 KG240-02008 Valve spring 2
10 GB/T6177.1-2000  Nut M6 4 14 KM186F-02002a  Valve spring seat 2
1 §g§:&1m2m4 ?f‘;"‘ﬂs :0" : 15 KG240-0201tb Push rad guidance 1
tiction spring
KG24012005  Palletguideplate 1 e Codker am shaftbal 2
falve rocker arm 2
KG240-12007 Pallet spring 2
KG240-12008 Pallet 2 18  KG160-02008 Racker aim shaft 2
KG340-12002 Starter reel i 19 KG160-02016 Adjust nut of racker arm shaft 2
KG240-12003 Recoll starter spring 1 20 KG670-02003 Valve adjusting cushion block 2
KG400-12110  Starter outer shell weldment 1 21 KG240-02013 Spring seal of exhaust valve 1
KG240-12011 Starting handle 1 22 Ka670-02001 Valve lock clamp 1
KG340-12009 Starting pull rope 1
Crankshaft Flywheel Assembly
KG340(E)-05000
No.  Part No. Description Qty.
1 KM186F-05007 Tighten bolt of output end 1
2 GBf793-1987 Washer 10 1
3 KG340-05002 Timing gear 1
4 KG340-05003  Driving gear of balance shaft 1
5 GB/T1096-2003 Key 8X40 1
6 KG340D-05C01 Crankshaft 1
7 KG160-05007 Key 1
8 GB/T276-1994 Rolling bear 6207 1
9 KG340-05100 Flywheel part 1
9-1 KG340E-06100 Flywheel part 1
10 KG340-05006 Impeller 1
Muffler assembly(KG400-08000) 11 KG340-05200 Starting pull wheel partt 1
12 KG240-05004 Flywheel nut 1
Ref.No  Part.No Description aty. 13 KM178F-05008 Output end washer 1
14 KG340-05005 Blance shaft 1
1 GB/T818-2000 Cross recess head screw M5X8 4
2 GE/T97.1-2002 4
3 GB/g3-1887 Washer 5 4
4 KG400-08200 Covar weldment parts 1
5 KG380-08100 Muffter weldment parts 1
6 KG240-08002 Muffer gaskat 1
7 KG240-08001 Vent pipa 1
8 GB/TE170-2000 Nut M8 5 " "
s GBTST.1-2002 Washer 8 5 Piston connection rod assembly (KG400-04000)
10 GB/93-1987 Washer 8 5 o
11 GB/TBAS-1985 Bolt ST4.2X13 1 Ref.No Part.No Description Qty.
12 KG380-08300 Spark arrester 1
1 CaTorany 1o agess head scraw XD 1 1 KG400-04100T  Pistonring 1
15 GB/T93-1987 Washer i 2 KG340-04005 Retainer ring 2
3 KG340-04004 Piston pin 1
4 KG400-04003 Pistan 1
5 KG340-04200  Connection rod assembly 1
Carburetor and
oll breaker assembly (KG400-10000)
RefNo Part.No Description aty.
Ignition system( KG400-1400 . 1 P27-a-000 Carburetor assembly 1
J ystem( KG400-14000) KG400-07000 _ Air Filter Assembly 2 1502 Choke handie !
RefNo Par.No Description ayy. e 3 KG400-10100 Svitch block of oil tank 1
b No. PartNo. _Description 4 GBIT818-2000 Bolt MSX14 2
” 1 K@340-14100 Ignition cail 1 1 KG400.07005 - Arfiter locknut 1
L 2 QCT430-1999  Sparkplug 1 2 GBTE21-2004 MUMO ershel !
3 KG400-14300 Oil alert(including amplifier)1 3 KG40007001  Upper cover shel Camshaft Assembly (KG400-06000)
4 GBT5789-1986 Balt M6X16 2 4 KG340-07100  Filter element parts 1
5 KG400-14200 Start swiitch 1 § Ko40007002  Lower cover shel ! Ref.No PartNo Description aty.
» 6 GRS780-1985 B 6 KG240-07003  Seal gasket 1
- 0it MEX25 2
3 7 KG160-14001 i 7  KG400-07200  Bottom seat part 1
& Canoreetoss  ooMex T | 8 GBTE177.1-2000 Nutms 2 1 KG340-08002a  Valve push rod 2
g olt MEX12 1 8  KG240-07004 Carburetor washer 1 2 KG240-06001 Valve lappet 2
10 GB/T5789-1986  Bolt MEX20 1 O 3 KG400-06100 Camshaft 1
11 KG240-07110 Shockproof seal parts 1
4 Starting motor assembly (KG400E-15000) '/10
RelNo Par.No Description aty. 7 Speed Adjusting and Controlling System
KG400-11000
1 25#50;451100 :lalrl molor assembly 1 ) No. Part No. Description Qty.,
2 '83-1986 olt MBX35 2
<X 3 KG34DE-15300  Stator winding assembly 1 1 GBrTeis7. 12000  NutMé 1
a) N 6 4 GBITS769.1988 Bolt MEX35 2 KG240-11203  Tighten Gasket 1
: @ 5 KGAOEAS200 Conlrol hox assembly of 1 3 KG240-11206  Speed Adjusting Springl 1
E electric start 4 KG400-11201 Speed Adjusting Handle 1
® 6 GB/T5789-1986 Boit M6X12 2 5§ KG340-11003 Speed Adjusting Spring 1
6 KG400-11210 Supporting Plate Weldment Parts 1
7 KG400-11205  Adjusting Spring 2
8 GB/T818-2000  Scraw M5X30 1
9 KG240-11001  Idie Adjusting Spring 1
1 Fuel Sytem KG400-09000 10 KG340-11002 Speed Adjusting Pull Rod 1
2 No.  Part No. Description Qty. :1 1'26240-11103 Fly Ball Pin 12
2 KG340-11101 Adjusting G
1 KG180-09200 _ Fuel tankcoverpat 1 1 13 KG34011102 Ry Bal 2
2 KG160-09400  Filter trap part 1 14 KG340-11005 Speed Limitation PushRod 1
3 KG400-09100 Fuel tank weldment 1 15 KG160-11202  Saddle Type Washer 1
4 KG400-09621  Shock-reducing rubber! 4 16 KG160-11204 Friction Sheet 1
5 KGdoovossioTankplstg stay weldment parts 1 17 KG160-11208  Pushing Wire Cover 1
6 KG400-09523 Bushing bolck 4 E 18 GBIT818-2000 Screw M5X16 1
7 KG400-09522  Shock-reducing rubber] 4 19 GB/T5789-1986  Bolt MEX12 3
8 KG400-09001 Washer 4 20 GB/T823-1988 Screw M4X6 1
9 GB/T6177.1-2000 NutMé 4 21 KG160-11207  Pushing Wire Tighten Nut 1
10 KG160-08003 Clip 2 22 KG240-11004 Sliding Bush 1
11 KG240-09004 Pipeline Jacket 1 23 KG160-11006 Gasket 1
12 KG340-09002 Pipeline 1 24 KG240-11008  Push Rod Gasket 1
13 KG160-09300 Nozzte assembly 1 . 25 KG160-11009 Retainer Ring 1
14 KG160-09005 Nozzle gasket I Cylinder cover assembly(KG240-03000) 26 KG240-11012 Clip Spring i
15 GBIT5789-1988  Bolt MBX20 4 27 KG160-11007  Square Head Bolt 1
Ref.No Par.Na Description aty. 28 KG340-11011  sSpeed Adjusting Arm 1
29 GB/T6177.1-2000  NutMs 1
Lm 1 KG240-03003 Fastening boit of cylinder cover 1 30 KM1BBF-11008  OIl Seal 8X14X2.6 1
2 KG240-03004 Fastening bott washer of cylinder cover { 31 GB/T896-1986  Retalner Ring 1
3 KG24003100  Cylinder cover pats 1 .
4 KG240-03001 Seal ring of cylinder caver 1 ’
5 KG240-03002 Vent plps. 1 :




